Last Deck

VLP-8148.10
CCT-I Test Results
500 hrs 2-Jan 1000 hrs 23-Jan
Panel #| Sample Desc. | DFT.| Substrate sc | FR BL sc | FR BL
712 PLX-2823-02 3.3 | Aluminum <1l 10 None <1l 9 none
713 PLX-2823-02 2.7 | Aluminum <1 10 None <1 10 none
714 PLX-2823-02 2.9 | Aluminum <1l 10 None <1l 10 none
715 PLX-2823-02 2.7 | Aluminum <1 10 None <1 10 none
716 PLX-2823-02 3 Aluminum <1l 10 None <1l 10 none
717 PLX-2823-02 4 Aluminum <1l 10 None <1l 10 none
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